
DH 792
UNIT 1 ILLUSTRATED PARTS BREAKDOWN

Edizione 2021
Rev. A



DH 792  PARTS LIST 
 

Pos. Code Description Quantity 

1 4603.506 WATER TANK PANEL 1 
2 4512.533 HINGE 2 
3 4512.594 FRONT FACEPLATE 1 
4 4512.580 FILTER NET 1 
5 4512.507 HUMIDITY SENSOR 1 
6 4512.590 HEAT EXCHANGER 1 
7 S/R ELECTRIC BOX BASE 1 
8 S/R BOLT ST4×12 55 
9 4512.562 AIR OUTLET PROTECTION NET 1 
10 S/R BOLT ST3×8 4 
11 4512.508 DISPLAY PANEL 1 
12 4603.505 TOP COVER 1 
13 4512.567 HANDLE 2 
14 4520.554 HOUR COUNTER 1 
15 4512.548 FILM 1 
16 4603.511 BOLT M6×40 8 
17 4512.574 HANDLE FRAME 1 
18 4520.500 CONTROLLER 1 
19 S/R CONTROL PANNEL SUPPORT 4 
20 S/R CAPACITOR HOOP 1 
21 4512.569 CAPACITOR (MOTOR) 4UF/450V 1 
22 4520.551 CAPACITOR (COMPRESSOR) 50UF/450V 1 
23 S/R MIDDLE SPACER PANEL 1 
24 4512.555 NUT M8 3 
25 4512.556 ELASTIC WASHER M8 3 
26 4512.557 FACED WASHER M8 3 
27 4512.563 FAN BLADE 1 
28 4603.518 HELICOID COVER 1 
29 4520.552 MOTOR 90W 1 
30 S/R POWER CORD 1 
31 S/R ROUND WIRE PROTECTION Φ10 1 
32 4512.575 CABLE BOBBIN 2 
33 4512.595 BACK SIDE 1 
34 S/R TRINE WIRE CONNECTION 1 
35 4512.515 DEFROST SENSOR 1 
36 4512.596 TEMPERATURE SENSOR HEAD BUSHING 1 
37 4512.597 WATER COLLECTION PLATE 1 
38 S/R LOW VOLTAGE TUBE 1 1 
39 S/R TRINE CONNECTION TUBE 1 
40 S/R HIGH VOLTAGE TUBE 2 1 
41 S/R HOT GAS 1 
42 S/R CAPILLARY TUBE 1 
43 S/R HIGH VOLTAGE TUBE 1 1 
44 S/R BOTTOM PLATE 1 
45 4032.094 WHEEL 2 
46 4512.582 PIN 6 
47 4512.535 LEG WASHER 2 
48 4512.576 FOOT FRAME 1 
49 S/R BOLT M6×40 8 
50 4512.577 SHAFT 1 
51 S/R WATER TANK FLAKE 2 
52 4512.578 WATER TANK 1 
53 4512.520 INFRARED SWITCH FOR WATER LEAK 1 
54 4512.525 INFRARED INSTALLATION BOARD 1 
55 4512.546 BAFFLE FOR BOBBER SWITCH 2 
56 4512.514 BOBBER 2 
57 4512.512 INFRARED SEAT 1 
58 4512.513 INFRARED POLE 1 
59 4512.579 WATER TUBE 1 
60 S/R FACED WASHER M8 3 
61 S/R NUT M8 3 
62 4520.553 COMPRESSOR 1 
63 S/R DEFROST CONNECTION TUBE 1 
64 S/R FOURFOLD CONNECTION TUBE 1 
65 S/R TRINE CONNECTION TUBEⅠ 1 
66 S/R TRINE CONNECTION TUBE Ⅱ 1 
67 S/R AIR INLET TUBE Ⅱ 2 
68 S/R FIXATION 1 
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